
WATER REUSE AT HIGHWAY REST STATIONS 

by 

Michael A. Ritz 
Graduate Assistant 

Virginia Highway & Transportation Research Council 
(A COoperative Organization Sponsored Jointly by the Virginia 

Department of Highways and the University of Virginia) 

Charlottesville, Virginia 

November 1974 

VHTRC 75 R1 





TABLE OF CONTENTS 

Page No. 

SUMMARY 
................................ ,• 

INTRODUCTION 
..................... 1 

Water Pollution Control 
........................ 1 

Rest Area Wastewater Treatment 
..................... 5 

Rest Area Water Supply and Use 
..................... 7 

Reuse of Water at Highway Rest Areas 
.................. 

9 

PURPOSE AND OBJECTIVES 
.......................... 13 
[...]
The quality of water produced is most important because, besides the engineering significance, it must. meet certain aesthetic requirements° 

It must produce no objectionable odors° 

It must contain no objectionable colors• real or apparent. 

It must not foam. 

"It must be biologically stable with a low babterial count. 

A laboratory pilot plant was operated in order to investigate, the following objectives 

1. Determine the effects, of recyling water on a biological 
treatment system. 

2o Determine the effect of recycling on the chemical stability 
of the water produced. 

3. Determine quality changes resulting from different recycle 
.ratios. 

4o Determine previously undiscovered problem areas in the field 
design and operation. 

13 



5. Find a suitable dye which would distinguish the recycled 
water from the potable supply and appear aesthetically 
pleasing. 

6o Determine limiting organic removal with generally accepted 
mixed bacterial cell concentrations maintained under aera- 

tion. 

LITERATURE REVIEW 

General 

Presently there are no effluent recycle systems employed at highway 
rest areas in the United States. How•• recycle systems have been effec- 

tively employed at other facilities. Although water reuse programs 

have been employed at highway rest areas, none ha•l•reated the wastewater, 
recycled it, and reused it for flushing toilets. 

Water recycle, reuse, reclamation, and multiple use are terms which 

are often used interchangeably, but, strictly speaking, these terms are not 

synonymous. .Multiple use implies use more than once, but each time for a 

different purpose. This type of reuse is done because processes are avail- 

able which require progressively lower quality water° Recycle implies water 

usage over and over for the same application. An industrial example of 

these concepts can be seen in Figure 6. Reclamation, which normally pre- 
cedes either recycle or reuse, implies quality improvement through impound- 
ment or processing. Examples of reclamation are polishing ponds, chemical 

treatment, and filtration. 

There are several general categories of wastewater disposal means 

which are considered reuse systems. Municipal effluents have been used 
for agriculture irrigation, groundwater recharge lawn sprinkling, indus- 
trial (•ling, recreational lakes, domestic water supply, and toilet flush- 
ing. 

14- 



Water use methods 

latake 15 nits 

6 4 4 

Intake unit 

Waste-I omit 

i•ycle 

Figure 6o Differentiation of multiple water use and recycle• 
(From reference 52o 

Industrial Reuse 

The three major categories •{47at.er usage by industry are process 
water, steam, and cooling water. The cooling water requirement for 
all industry is about 67% of the industrial usag% and in the chemical and 
petroleum industries between 80-90%. The quality of process water and 
coo±zng water generallymust be extremely high, sometimes even higher than 
that of dz.inking water Due to increased demand and reduced supply of high quality water, industrial reuse programs have increased. Although 
industrial water supplies are generally obtained from potable supplies, wells, 
and rivers, .plant• or municipal effl.•,ts5•,av•7b, e• reused for cooling and 
process water without reclamation° In some case•, biolo•5 

9 60, 61) gical or chemical treatment ].s required to upgrade effluents for reuse. Chemically treated secondary mug•,i•,16•fluen t has been used as a supply 
for multiple uses by industry. Effluent from an Amarillo, Texas, activate• sludge treatment plant has proven a de••able and satisfactory 
source of industrial cooling and process water 



Municipal Reuse 

Unintentional reuse of wastewaters has existed for as long as commu- 

nities have settled along rivers. The wastewater discharged to the receiv- 

ing stream by one community is reused by the community downstream as a 

water supply. Of course the wastewater must be highly .diluted and suffi- 
cient time and dissolved oxygen must be available for complete oxidation° 

In urban areas, population growth increases the loads on the receiving streams 

and water quality worsens. High wastewater flow rates which, are discharged 
to small streams make water resource and water quality control planning 
necessary 

Many states have extensive reuse programs to conserve w0ater and prevent 
water pollution. California has had a reuse program since the turn of the (66) 
century, mainly using municipal wastewater effluent for irrigation purposes° 
Because of the shortage of water supply in(•.•tain areas of the state, the 

program in California is quite extensive. Denver, which has had •6•ry 
active water reuse program, employs a i0 mgd industrial reuse system° 
The industrial water quality requirements dictate removal 9f ••olved solids 
and nitrification in addition to normal secondary treatment° The plant 
is being expanded to 100 mg•7•th the eventual purpose of using the reclaimed 
water as a potable supply° More advanced treatment unit operations 
will be added to the present treatment system to upgrade the effluent quality 
for drinking purposes° 

Soil percolation and groundwater recharge are of• u• in areas 

where soil is porous and groundwater tables are deep° A Florida 
rest area reportedly sprays secondary effluent •9• a nearby forest, where 
the treated waste percolates through the soilo 

At Grand Canyon Village on the south- rim of the Colorado River, 
wastewater has be•94•ecycled for various purposes, inciudlng toilet flush- 
ing, since 1924o Due to the geological slope, there are few springs 
on the south wall Of the canyon. Ironically, the south wall is the more 

accessible and, therefore, the more frequented by visitors. Because well 
drilling has yielded no water, a scarcity of water exists in this area° 

The reclaimed water is generated by treating domestic waste with conven- 

tional activated sludge followed by anthracite coal filtration and chlori- 
nation. Public acceptance has been good because the quality of water has 
been unob je.ctionableo 

Municipal waste treatment effluent was used as the source fg•5Potable•.• 
water in Chanute, Kansas, during a severe drought, in the 1950'so The 
city of Chanute, population 12,000, obtained its water supply exclusively 
from the Neosho River, but in 1956 the riv•ex ceased to flow due to a four- 
year drought. After all other conservation programs had been tried to main- 
tain the water demand of 1o4-2.0 mgd, arrangements were made to discharge the 
sewage treatment effluent into the holding pond which served as the water 
treatment plant influent. A schematic of the resulting recycle system is 
shown in Figure 7. The municipal wastewater treatment plant consisted of 

16- 



normal prl.maxy treatment, trickli.ng filter secondary treatment, and secondary 
clarificati•on• The water t.•reatme•t facil•ty included primary settling, 
chemical softening, recarbonatior,, secondary settling, rapid sand filtra- 

tion, and chloxinationo 

same water passed through the t•eatment plant about seven times. The 
treated water was colored and tasted u•_pleas°ant. It foamed when agitated 
and had a slight odor.. Although drinking water was shipped in and sold in 

jars du2i•g the drought, the recycled water was •ilable through the distri- 
bution system° There were no known reports of adve.•-se health effects result- 
ing from the use of the water° 

Mo•e •ecently, Windhoek, South-west Af2•ica has employed -advanced 
treatment, to augment, the water supply due to a scarcity of surface resources. 

In 1968, the ci.ty began reclai.m•)• 1o4 mgd of wastewater, or one-third of 
the ci.ty's total wat.ex supply° The reclamation treatment plant includes 
floculation-flotation, foam f•actionation, lime treatment, disinfection, 
settling, sand filtration, activated carbon treatment, and final chlorina- 
tiono The effluent, which easily meets standards of the World Health Organi- 
zation, is used as a no•.mal potable supply, which includes drinking water. 

(78, 79) 

At Pikes Peak, Coio•-ado, a 5,000 gallon per day test package plant is 
employed tO treat wastewater from a tourist shop and produces a w•• of 
sufficien_t quality for secondary needs such as flushing toilets. The 
purpose of the •euse is to reduce the pollution load and minimize the need 
for t•_ucking water up to the 14,11.0 foot summit, from Colorado Springs° 
The port•ble package pla.•t, developed by Dor•-Oliver, consists of conven- 
ti.onal activated sludge followed, by ultrafi.!trationo The activated sludge- 
ultrafil.tzation process, named the .IOPOR system, pzoduced a water which 
contained only 1 rag/! BOD 5, •i mg/1 suspended solids and a coliform count 
of i per !00 ml during e 30-day test run befo•e •ecycling began. The ultra- 
filtration uuqit, whi.ch follows so:caning of. the activated sludge biomass, 
consi..•ts of cartridge fi.lte•s using a thin film as the fiitex media° 
Bacteria and viruses are •emoved unde• 20-50 psig pressure° The system 
apparently requires little operator follow-up since the act•.•vated sludge 
porti•on• can operate effectively ove• a wide •ange c.f solids• Additional 
process units such as nit2ogen and phosphorus removal can be added without 
mcdification of the present process° 



Water Purir•.ation and 
Softening Plant 

(Average Use 1.25 mgd) 

Preflltration Chlorine Application 
(pH: 7.7-8.4) 

10/14/56-12/19/56:0.0 m•1 
12/19/56-1/10/57:10-15 mK/I 1/1•/57-3/1•/57:6-7 

Alum Application 
10/14/56-11/31/56:8.6 ppm 12/1/56-3/14/57:12.9 ppm 

Presedimentation 
26 hr 

Chemical Application 
Num: 4.3 ppm 
Lime: 109.6 ppm 

Soda Ash: 56.5 ppm 

Chlorine Application 
(pH: 10.4) 

1o/14/56-12/19/56:5-6 m•/• 12/20/56-3/I;/57:0.0 m•/l 

Solids Contact Basin 
hr Recarbo•nation 

to pH of 8.4-9.4 

Final Sedimentation 12•- hr 

Rapid Sand Filtration 
2 gpm/sq ft 

Postfiltration 

Ch•rine 
Application 

Clear Well Storage 
4¼ hr 

High Service Pumps 

Water Distribution System 

1 

Pump Station 

Treatment Plant 
Water Intake 

Sewage Treatment Plant 

Bar 

S•creen 
Sewage Pum=ping Station 

Grit 
C•tml•' 

Primary Cad ier 2• hr 

Trickling Filters 
Liquid Loadini: 6.2 mil gel/acre/day 
8OD Loadin¢ 800 Ib/acre R/day 

Final Cladfier 2• hr 

Posffiltration Chlodne Application 
(pH: 7.4-7.9) 

10/14/56-12/20/56:0.0 
12/21/56-12/28/56:25 mK/I 
12/29/56-3/15/57:10 rag/1 

Outfall Sewer 

Water Plant 
Dam 

Temporary 
Dam 

Figure 7. Flow diagram of water recycling system at Chanute, Kansas. 
(From reference 76.) 

18- 



Two locations in California reuse municipal wastewater as the main 

source for recreational lakes. In San Diego County, the municipal waste- 
water is discharged after tre••nt to recreational lakes to serve Santee's 
population of 13,000 people. Following conventional activated sludge 
treatment, the effluent is improved in a 30-day polishing pond. About half 
of the o9 mgd effiuent is sand filtered and discharged to a series of four 
lakes. The water separated from the last recreational lake is chlorinated 
for swimming purposes. Although the additional treatment brings the effi- 
ciency of organic removal up to 98%, significant nutrient concentrations 
exist in the recreational lakes. Nitrogen concentrations in the lake influ- 
ent average 2.3 mg/l while phosphorus concentrations run about °6 mg/lo 
Although these concentrations may not seem large, they apparently are high 
enough to cause significant algal blooms. Not only do these occasional 
blooms prove a nuisance, but at least two fish kills have occurred due to 
excessive oxygen depletion because of exorbitant biological activity in the 
lakeo Significant algal growth causes a "nutr•• trap" to occur that results 
in nitrogen and phosphorus buildups in lakes. In this case, much of 
the influent nutrients are unaccounted for in the outflow, and accelerated 
eutrophication has resulted. 

In contrast, at South Lake Tahoe, California, a reservoir supplied 
principally by reclaimed wastewater effl•• supports a population of 
rainbow trout and has no algae problem° The difference is that the 
reclamation plant is one of five full-scale advanced wastewater treatment 
plants in the United States producing an effluent which nearly meets the 
drinking water standards. The plant removes 99.4% BOD5, 99.1% phosphorus, 
and 100% of suspended solids, color, odor, coliform bacteria, and viruses. 
Nitrogen concentrations are reduced to 02 mg/lo The processes employed at 
Lake Tahoe to.•produce this high quality of water are; 

Primary settling 

"Conventional activated sludge 
"Lime chemical treatment and coagulation 

"Air stripping of ammonia 

"Mixed bed filtration 

"Activated carbon adsorption 

Chlorination 

Reclamation for coagulant recovery 

"Activated carbon regeneration 

Sludge incineration 

The tremendously high cost of the advanced wastewater treatment neces- 
sary toproduce an effluent comparable to that of Lake Tahoe has been covered 
in 0a previous section. 

19- 



Much work has been done on the (•sed loop recycle of wastewaters for 
domestic use by the space industry. Since the late 1950's space z•esearch 

ers have been working on regeneration systems for wastes to prepare for long- 
term space flights. Although none of the systems have been used on a space 
craft, many nonbiological systems have been developed• Filtration, distil- 
lation, chemical treatment, and combinations of these have been used to 

recover 85-100% of various domestic wastewaters as drinking water. Most of 

the units tested can operate •6•low rates comparable to that of a single 
household° (Some researchers feel that a viable alternative to the 
regional treatment concept would be a recycle system for each home° This 
wu•i•d greatly r•duce the waste transportation cost, which can amot• to one- 

•a[f the treatment cost.) A system recently developed by the Atomic Energy 
Commission includes a small nuclear reacto•8•ich uses Plutonium 238 to 

convert domestic wastes to potable water° 

A recycle system has proven to be the answer to •8•mestic wastewater 

problem at a weather station at Point Barrow, Alaska. Due to the high 
cost of water (6¢ per gallor), only primitive wastewater collections systems 
were practical in the remote areas of Alaska. The recycle system installed 
to relieve this problem includes a 1,500 gpd batch aeration unit, secondary 
settling, and chlorination. The effluent, which is recycled to the toilets 
through a heat exchanger to prevent f r_•ezing, appears c.l.ear and •d•rlesso 
The cost of the project, designed and built by the National Weather Service, 
was $90,000. 

A multiple-use concept has been tested for use in homes i98•ich• 
• 

water 
from household uses was stored and reused for toilet flushing. About 
45% of the water in a home, which consumed 180-200 gpd, was used for toilets 
and lavatories° The remaining amount was employed for all other household 
uses, including drinking, cooking, laundry, and d [shwashing. Initially the 
water was considerably foamy but a switch to low foaming detergents elimi- 
nated that problem. The water was grey in color but was unobjectionable in 
odor° 

Public attitudes toward the reuse of municipal wastewater are not well 
documented. It appears that public acceptance hinges on the acuteness of 
the water need, the intimacy of use, and degree of education on the subject° 
Two towns in •6•fornia were surveyed to evaluate public acceptance toward 
water reuse. An average of 10% of the people interviewed were opposed 
to water reuse for lawn irrigation, and 12% opposed toilet flushing with 
recycled water. Surprisingly, only 28% of the people disliked the idea of 
using reclaimed water for recreational swimming. Over half (54%) of the 
people opposed reclaimed water as a potable supply. 



THEORY OF RECYCLE 

The concept of recycle has been used by enqineers to improve yields 
in chemical production for many years. The theory and mathematics can be 
quite sophisticated when applied to multicomponent and multiphase reactions. 